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Active Learning — why!?

e 2006 — Introduction to Pharmaceutical Chemistry (65-
70 first year Pharmacy students)

Students - practice
e Measure learning
* Provide feedback

* Formative assessment

* Commercial packages e.g. OWL, Ace Organic



An Alternative?

* Requirements
> Draw and interpret molecules
> Economical to implement
Rapid feedback
Flexible

Tailored

(0]

(0]

(0]

 Components
> Blackboard or Moodle
> MarvinSketch applet

> Drawing package



Implementation with SMILES

o Simplified Molecular Input Line Entry
Specification
e Algorithm for converting chemical structures to ASCI|

Selected molecules and corresponding SMILES
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File Edit View Favorites Tools Help

e MarvinSketch from Chemaxon = 4
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> Free for academic use = [ :©/V

> Readily converts structures to SMILES
° Available as JAVA applet Fe—
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Student Interface

e Fortnightly assignments — split into two batches
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» Each batch contains 4/5 questions

UCC Blackboard Courses

ﬁ Assignmenis » Take Teskt Assignment 2A - Alkenes ~
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Instructions Note: To copy a text string from the MarvinSketch window, h|
place the cursor in the answer box and haold 'Ctrl V.

Course Documents

Identify the product of the following reaction.
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Flexibility and Feedback

e Questions tailored to discipline
* Rapid feedback to students

Question
Compound X is an anti-histamine compound used to treat hay-fever. What is the structure of Compound X7

(Draw the structure with MarvinSketch and copy the SMILES sining into the box below. DO NOT draw any inorganic by-products.)

Response  Compound X is Carbinoxamine, sold under the tradename of Palgic. The alcohol is deprotonated with sodium hydride to form the alkoxide, a good nucleophile. The alkoxide
Feedback: then undergoes an Sn2 reaction with the primary alkyl chloride to form Compound X i.e. Carbinoxamine.

Cl Cl
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Carbinoxamine



Potential Pitfalls

e Multiple answers

Q. Provide the structure of reactive Intermediate Y in the following reaction scheme.

o]

Br
LDA ey
CHy; — [ntermediate Y » Product Z

e Plagiarism!?

(¢]

Random order

(¢]

Prohibit backtracking

(¢]

Release feedback after deadline

(¢]

Question Pools

(¢]

Bank 1000+ questions



Student Feedback

e Questionnaire at end of term

MarvinSketch/Blackboard User Survey
st I Neutral/ ) 5t |
agl'r‘?;'gv Agree 28“_”0“ Disagree dbarg;grez

| found MarvinSketch/Blackboard (M/B) easy

to use.

The initial training/instructions provided for

M/B were clear.

The material covered by M/B was closely

related to the material taught in class.

The explanations/feedback for  wrong

answers was clear.

M/B was a useful revision tool.

M/B aided my understanding of ‘curly arrow’ i
mechanisms.

Overall, | found M/B a beneficial learming

experience.

The level of difficulty of the questions in M/B | very hard | ok Fasy Very > and
was: (circle as appropriate) hard easy >
A total number of 9 assignments is: (circle as | Fart T Far t

et g ( Fartoo | Too | ok Too Few | F2r 100
____________________________________________________________________________________________________________________|

On average, how much time (in hours) did you spend completing each
online assignment ’»

et et CTITIT T T TT cT —imT oo .. — e ebismS



Development and Expansion
e DIT Chemistry

> Dr Grainne Hargaden
° Final year undergraduate Chemistry students

e University of Limerick

o Dr Peter Davern

OURNAL O Search Citatir
Enter search text / DC
®) J. Chem. Educ.

Browse the Journal Articles ASAP Current Issue Submission & Review Open Access About the Journa

Article € Previous

Using Structure-Based Organic Chemistry Online Tutorials with
Automated Correction for Student Practice and Review

Timothy P. O’Sullivan' and Grainne C. Hargaden?
T Department of Chemistry and School of Pharmacy, Analytical and Biological Chemistry Research Facility, University

College Cork, Cork, Ireland
1 School of Chemical and Pharmaceutical Sciences, Dublin Institute of Technology, Dublin 8, Ireland




From first year to final year...
* Dr )] Keating and Dr Eileen O’Leary SOP

e Re-emphasise fundamental science in final year

* Highlight links between chemistry and clinical
practice

e Feedback from external sources



Implementation

* Three Interventions
° Videos, online assignments, student MCQs
* Panopto video — narrated slides & PPT
e Three topics
> Drug metabolism, Lipophilicity, pKa/distribution
* |5-30 minutes duration
° Theoretical underpinnings
° Practical applications

e Online assignments — Drug class



Question types: Jumbled Sentence

e Relating structure to physicochemical
properties

Question 5 10 points =~ Save Answer

Benazepril is an ACE inhibitor used to treat high blood pressure, congestive heart failure, and chronic renal failure. Benazepril is the prodrug form and
is converted in the liver to the active form, benazeprilat. Benazapril i5|more hydrophobic j than benazeprilat, as it contains fewer

[ polar ~| groups. Benezapril is more | lipophilic ~| and less
Benazepril has a |higher j LogP than benazeprilat which explains in this cas|
|increased oral bioavailability *| when compared with benazaprilat.

4

than benazepril.

increased oral bioavailability
decreased oral bioavailability
higher
lower
more hydrophobic

O O less hydrophobic
polar
non-polar

)

OH OH [ipopniiic

NH NH

\\./O HO
o o

Benazepril Benazeprilat



Question types: Calculations

e Pharmaceutical calculations and information
; retrieval

> 1

- Question 3 10 points ~ Save Answer

Zestoretic 10 mg/12.5 mg tablets contain lisinopril dihydrate (an ACE inhibiter) and hydrochlorothiazide (a diuretic).

Home | About | Links | Help

Zmedicines.ie searchfor: [

. & search Medicine or Company Name M search Full Document

AstraZeneca Pharmaceuticals (Ireland) Ltd

College Park House, 20 Massau Street, Dublin 2,

Telephone: +353 1 609 7100

Fax: +353 1 679 6630

Medical Information Direct Line: 1800 800 899 Freephone

Medical Informaticn e-mail: medical.information strazeneca.com
Customer Care direct line: +353(0)1 609 7100 Supply & non-medical enquiries
Examine the SPC for Zestoretic tablets and determine the number of milligrams ¢ Medical Information Facsimile: +44 (0)1582 838 003

(Your answer should be correct to one decimal place. Do NOT include the units.) Summary of Product Characteristics last
Zestoretic 10 mg

Table of Contents

1. NAME OF THE MEDICINAL PRODUCT

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
3. PHARMACEUTICAL FORM

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

4.2 Posology and method of administration

4.3 Contraindications

4.4 Special warnings and precautions for use
4.5 Interaction with other medicinal products and other forms of interaction
4.6 Pregnancy and lactation

4.7 Effects on ability to drive and use machines
4.8 Undesirable effects

4.9 Overdose

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

5.2 Pharmacokinetic properties

5.3 Preclinical safety data

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipient(s)

6.2 Incompatibilities

6.3 Shelf life

6.4 Special precautions for storage

6.5 Nature and contents of container



MarvinSketch question types

¢ |dentify and draw drug metabolites

* Given prodrug, identify and draw active compound

 Assign stereochemical configuration and draw specific

stereoisomers

¢ |dentify predominant form at particular pH

Question 10 10 points  Save Answer

Buprenorphine is used for pain management in both humans and animals. Administration in animals, such as cats, is often sublingually (i.e. under the tongue)
due to the high salivary pH of cats (pH of 8 10 9).

At pHB.9, what is the predominant form of buprenorphine which exists in solution?

9.9 HO

Buprenorphine - plka of groups

(Import the structure of buprenorphine into MarinSketch by typing buprenorphine.mrv into the top box and clicking IMPORT. Then alter the molecule and
submit your SMILES answer into the box below:)
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Feedback

* Marks and feedback following deadline

Selected When we compare morphine and Compound A, we find that Compound A has 4 times the analgesic effect of morphine. This may be rationalised in terms of the compounds
ANSWEr: differing pharmacokinetics

Compound A has a higher LogP than morphine and. being less polar. quickly crosses the blood-brain barrier. The blood-krain barrier is fatty. so lipophilic compounds
cross the blood-brain barrier more quickly than non-lipephilic compounds

Finally, comparing the structure of morphine with Compound B, would lead us to suggest that Compound B is less polar than morphine

HO AcO

o] o
%, %,
HO™" AcO™”
Morphine Compound A Compound B

Response Compound A is 6-acetylmorphine and can be considered a prodrug ester of morphine, where the polar phenol group is masked as a non-polar ester group. This means that 6-
Feedback:  acetylmorphine is less polar than morphine. Accordingly, 6-acetylmorphine is more lipophilic and has a higher LogP than morphine (i.e. LogP of 1.55 vs LogP of 0.89). Being
maore lipophilic. G-acetylmorphine crosses the fatty blood-brain barrier more quickly. and hence has a more potent analgesic effect

Compound B is diacetylmorphine, better known as heroin. Diacetylmorphine is even more lipophilic and less polar than morphine, because both the phenol and the secondary
alcohols are masked as non-polar ester groups. The LogP for diacetlymarphine is 1.58

non-polar ester non-polar ester

polar OH

Active
Site

A WA
Drug D
Enzymatic or
Nonenzymatic comeersion

o
X
N

\ non-polar ester

\ pelar OH

Prodrug Transport oL . - -
@) (7 o
BEB
Morphine 6-Acetylmorphine Diacetylmorphine

aka Heroin



Outcomes — Student Performance

Pre- and post-assignments MCQ

> Pre-intervention average 58.5%; Post-intervention average 65.5%

Pre- and post-intervention MCQ marks

100%
90%
80%
70%
60%
50%
40%
30%
20%
10%

0%

M Pre

M Post

Ql Q2 Q3 Q4 Q5 Q6 Q7 Qs

82% found it an ‘enjoyable way to learn’

77% are ‘more confident in discussing pharmaceutical chemistry

concepts’

Minimal use of videos



Recent Developments

Phasing out of Java-based MarvinSketch (client side)

Replaced with Javascript-based Marvin)S (server side)

e Questions fully integrated into Blackboard

Question B

I a b I ets i n c I as S 7 Perindopril is sometimes formulated as its salt to improve its aqueous solubility. Draw the salt which results when perindopril
L]

Perindopril

Alter the molecule and submit your SMILES answer into the box below.
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is reacted with 2-methylpropan-2-amine.



Technology-enabled flipped classroom

Flipped classroom reverses the traditional learning

environment

Students watch online lectures and engage in problem

solving in the classroom with the guidance of lecturer
PF2012 — Pharmaceutical Analysis

Interpretation of spectra

Have students engaged with pre-classroom material???

Online interactive videos



Interactive videos

e Created using Articulate

 SCORM package imported into Blackboard

Meny Introduction to IR analysis

- t Resources

Alkanes to Alkynes
Hotspot 1

Aromatic Rings

Match the bands with the

appropriate ring pattern Alkenes

Alcohols and Ethers

Hotspot 2 =C-H stretch above 3000 cm'
=C-H out-of-plane (oop) bending 1000-650 cm'*

C=C stretch 1660-1600 cm' — weak conjugation moves C=C stretch to right with
increased intensity

Symmetrically substituted bonds do not absorb
cis bonds have stronger absorptions than trans bonds

Aldehydes to Esters
Drag and Drop 1
Amides to amines
Drag and Drop 2

" ¢ PREV = NEXT >



Questions

* Video interspersed with questions

e Based on previous material

<ETL Introduction to IR analysis

¥ Untitled Scene Resources
Introduction to IR analysis
Alkanes to Alkynes
Hotspot 1
Aromatic Rings
Match the bands with the —-_—
appropriate ring pattern
Alcohols and Ethers (ﬂ” rﬂ”/ﬂf/ﬂ”\r
Hotspot 2 .
Aldehydes to Esters f"'-'__—._-—-

Drag and Drop 1

Amides to amines

Drag and Drop 2

You have successfully completed the
introduction to infrared spectroscopy!

Your Score: 100%

/ Course completed.

EXIT

o < PREV



Analytics

* SCORM returns completion data to Grade Centre

Grade Centre : Full Grade Centre

When screen reader made is on, the Grade Centre data appears in a simplified grid. You cannot freeze columns ar edit inline, making
easier to navigate using the keyboard. To enter a grade, access a eell's contextual menu and click View Grade Details. When scree
reader mode is off, you can type a grade directly in a cell on the Grade Centre page. To enter a grade: click the cell, type the grade
value, and press the Enter key to submit. Use the arrow keys or the tab key to navigate through the Grade Centre. More Help

Create Column Create Calculated Column « Manage « Reports Filter Work Offli

= | Move To Top Email Sort Columns By: Layout Position Order: ¥ Descending

Grﬂde Information Bar | ast Saved:25 May 2016 14

r

B LastName First Name / Total / Total IR Spectroscop ~ Exercisesin Mz ©  Introduction tol

[1 Chemistry Student 286.67 286.67 126.66667 60.00



Classroom problem sessions

 Students work through problems of increasing

complexity

)

* Integration with other modules via ‘Pharma Family

Q: Cora Pharma is a 72 year old female
who has a 10-year  history of
dyslipidaemia (abnormal amount of lipids)
and is now being treated for angina. She
currently takes Simvastatin 40mg tablets.
The IR spectrum of Simvastatin exhibits
several bands above 1600 cm'. Match
the bands with the appropriate functional

group. Lactone C=0 str
1724 cm™ (s)

Ester C=0 str
« 3050cm-! (m) 1698 cm™ (s) o

. 2969 cm*! (m) /%L
¢ 1724cm(s) Aliphatic C-H str / \H

. 1698cm (s) 2969 cm" (m)

=C-H str
3050 cm™



Post-classroom assessment

» Assess student learning via Blackboard

» Additional practice

* |dentifying features in spectra, predicting absorbances,

drawing fragment ions etc...

e Marks and feedback positive

Question 2

The main functional group apparent in the following IR spectrum is

HyC OH
m
NH,
(l ind cop! elow.)
=58 X B 6 @ 2R 0H & (o
2
£, B
&
/
4
!J‘
+
Tk
X-}‘
.
4
]
4
Tl
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Active learning:
‘Activating’ students and students as active participants

Dr Matgorzata Krasnodebska-D’ Aughton, School of History, UCC
UCC President’s Award for Excellence in Teaching, 2016/17



Outline

 Challenges in teaching history & medieval history
* Personal background

* Teaching philosophy

» Case studies
* The use of multiple means of action and entry points
* The use of multiple means of expression for students
« Differing approaches across differ years of study to activate learning

 Alignment of differing approaches to gradual development of students as
Independent learners and researchers

e Discussion



Challenges in teaching history & medieval history

« Student profile
 Entry points: CK101, 2017 — 346 points
 Diverse student profile

 Subject of history
* Relevance
 Teaching history & teaching the skills
« Employability
 Area of medieval history
 Niche area
Relevance
Employability
Design new ways of thinking about old problems
Traditional skills of a historian (primary evidence & source analysis)
Digital repositories and experiential learning in non-classroom environments

 Teaching spaces



Personal background

 Part-time lecturing: Trinity College Dublin,
University College Dublin, All Hallows
College & the Open University.

* Heritage sector: ‘Franciscan Faith: Sacred Art
in Ireland’ & ‘Medieval Ireland’ exhibitions,

NMI.
 Digital projects: Material Culture of Irish
KUL University, Lublin University College Cork Mendicant Orders (now in Irish Virtual
P UCD Micheal O Cléirigh Institute Research Library and Archive) & Monastic

for the Study of Irish history and Civilisation

Ireland Project (www.monastic.ie).
» Aurts projects: Friars Walk performance &
programmes on RTE Lyric FM.
Welcome » Collaboration: history, art history, archaeology,
theology, heritage, digital media and arts.

National Museum of Ireland


https://upload.wikimedia.org/wikipedia/commons/c/c7/Lublin,kul,courtyard1.JPG

The use of multiple means of action and entry points

Hi11005: Pilgrims and Crusaders



The use of multiple means of action and entry points:
Popular culture

| hear Jerusalem bells a-ringing
Roman cavalry choirs are singing
Be my mirror, my sword and shield
My missionaries in a foreign field
For some reason | can't explain
Once you'd gone there was never
Never an honest word

And that was when | ruled the world

It was a wicked and wild wind

Blew down the doors to let me in
Shattered windows and the sound of drums
People couldn't believe what I'd become
Revolutionaries wait

For my head on a silver plate

Just a puppet on a lonely string

Oh who would ever want to be king?

| hear Jerusalem bells a-ringing
Roman cavalry choirs are singing
Be my mirror, my sword and shield
My missionaries in a foreign field
For some reason | can't explain

| know St Peter won't call my name
Never an honest word

But that was when I ruled the world




The use of multiple means of action and entry points:
Popular culture

Kingdom of Heaven, 2005

Balian of Ibelin: What is Jerusalem? Your holy places lie
over the Jewish temple that the Romans pulled down. The
Muslim places of worship lie over yours. Which is more
holy? The wall? The mosque? The sepulchre? Who has
claim. No one has claim. All have claim.

https://www.youtube.com/watch?v=LzsQhiYblck



The use of multiple means of action and entry points:
Fashion and politics

Israeli Culture Minister Miri Regev at Cannes opening gala, 18 May 2017



Israeli Culture Minister Miri Regev at Cannes opening gala, 18 May 2017 and web responses to the dress.



The use of multiple means of action and entry points: Politics

6 December 2017

Steve Bell on
Donald Trump
and Jerusalem -
cartoon

Donald Trump has defied
overwhelming global
opposition by declaring
US recognition of
Jerusalem as the capital
of Israel, but insisted that
the highly controversial
move would not derail
his own administration’s
bid to resolve the Israeli-
Palestinian conflict

©7:50 PM

https://www.thequardian.com/commentisfree/series/qguardian-comment-cartoon?page=2

Exercise
» Group work
» Image study: description and interpretation



https://www.theguardian.com/commentisfree/series/guardian-comment-cartoon?page=2

Making medieval history relevant:
New information and memory aids
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Memorising and understanding: Group quiz

1. Medieval pilgrims regarded Mount Sinai as
the site where

o Christ delivered the Sermon on the Mount
0 Moses received the Ten Commandments

0 Moses died

2. Moses died on

o Mount Sinai

o Mount Nebo

o the Temple Mount

3. Egeria’s description of the holy land and
Jerusalem dates to

o the second century
o the third century

o the fourth century

4. The Madaba map represents
o a Roman road system

o a map of the Roman Empire
o a map of the Holy Land

5. The Madaba map was made in
o the second century

o the fourth century

o the sixth century

6. The Temple Mount was regarded by the Jews as
O the site of Abraham’s sacrifice

o the site of the Temple

0 both of the above

7. The First Temple in Jerusalem was built by
o King David

o King Solomon

o King Herod the Great

8. The Second Temple was built following
o the Babylonian captivity

o the Roman capture of Jerusalem

o the Egyptian looting of Jerusalem



Teaching skills: Source studies

 Professional and personal skills

Skills of a historian (historical interpretation, source analysis and evaluation)

Awareness of variety of sources: visual sources and textual sources (slow reading)

Soft skills: communication and collaboration

Variety of expression: individual and group work, quizzes, discussion, individual presentation, essay, exam
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Different voices and different perspectives: Collaboration

sosiof The School of History, UCC
History

Jerusalem is one of the most contested, shared sacred spaces in the world.

Yesterday, Dr Amanullah De Sondy gave a guest lecture on medieval
Islamic Jerusalem to History's First Year optional module, HI 1005 Pilgrims
and Crusaders. Dr De Sondy is Senior Lecturer in Contemporary Islam at
UCC's Study of Religions Department. He discussed Jerusalem’s role in
Islamic culture and history, and focussed on the importance of the Dome of
the Rock and its interaction with related Jewish and Christian holy places
and traditions. Pilgrims and Crusaders is taught by History’s Dr Malgorzata
D’Aughton and Dr Diarmuid Scully. The module introduces students to the
texts, images, objects and places that help us to understand early
encounters between Christianity, Islam and Judaism, and the role of
pilgrimage and holy war in medieval society, including Ireland.

schostot The School of History, UCC 4 new photos
History

Last Friday, 17 February, our MA in Medieval History students went to
Dublin as part of their Skills-based module coordinated by Dr Malgorzata
Krasnodebska-D’Aughton. The visits to the Book of Kells and the National
Museum aimed not only at viewing historic artefacts but were conducted with
the students’ forthcoming online exhibition in mind. The masterclass in the
Discovery Programme based on the Monastic Ireland project

/ww.monastic.ie, and led by the Monastic Ireland team created a forum for
postgraduate students and researchers from various academic institutions
and disciplines to exchange ideas on the topic of monasticism




Alignment of differing approaches to gradual development of students
as independent learners and researchers

Hi2105 Case Studies in Research Skills



Teaching research skills: Medieval preaching

Careers of famous Franciscan preachers in Ireland

 Annals of Ulster, U1454.6/ Tadgh O’Donoghue
 Annals of Ulster, U1486.17/ Donal O’Fallon

» Annals of Ulster, U1492.28/ Angus MacNulty
 Annals of Ulster, U1505.13/ Patrick O'Feidhil

o http://www.ucc.ie/celt/published/T100001C/index.html
« CELT/ Corpus of Electronic Texts

* Ireland’s first and longest running Humanities computing project
* 5% of hits for UCC websites


http://www.ucc.ie/celt/published/T100001C/index.html

Annals of Ulster, U1454.6: A sermon was preached this year on the Cloch-cuir in Fir-Manach by Tadhg
Ua Donnchadha (Tadgh O’Donoghue), namely, on the feast- day of St. Lawrence.

Annals of Ulster, U1486.17: A general Synod was held in Droiched-atha by the archbishop of Ard-
Macha, namely, Octavian the Italian and the bishops and clergy of the North of Ireland, on the (5th of the
Ides) 11th of July. Domnall Ua Fallamhain (Donal O’Fallon), namely, Friar Minor of Stricter Observance
and the preacher that did most service to Irishmen since Patrick was in Ireland, was at that Synod,
endeavouring to release his Letters for the bishopric of Derry, which had been granted to him that time
from Rome.

Donal O’Fallon: vicar provincial, 1472-75, bp of Derry, 1485-1500.

Annals of Ulster, U1492.28: Aengus Mac-an-Ulltaigh (Angus MacNulty), namely, a Friar Minor of
Stricter Observance and good, reputable preacher, died in Autumn.

Annals of Ulster, 1505 U1505.13: Patrick O'Feidhil, namely, a Friar Minor of Stricter Observance and a
distinguished, honoured preacher in Ireland and in Scotland, died. And he died in the monastery of Tech-
Molaigi and was buried in it.

http://www.ucc.ie/celt/published/T100001C/index.html
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Training students as historians and professionals

Hi16091 Skills for Medieval Historians,
MA in Medieval History



Becoming a historian: Hi6091 Skills for Medieval Historians

e MA in Medieval History: three taught modules in medieval
history, a module in applied history, a Latin module and a
dissertation

e Collaborative online exhibition

e Field trip

e \Work placements

CELT: The Corpus of Electronic Texts

Home About News FAQ Published Captured Search Languages Contact Resources
Corpus of Electranic Texts Edition ~ Corpus of Electronic Texts Edition
The Journey of Symon Background details and bibliographic information

Semeonis from Ireland

HL R The Journey of Symon Semeonis from Ireland to the Holy Land

Author: Symon Semeonis
(Sumonibitzimon) Author: Symon Semeonis (Simon FitzSimon)

F]..IE DEEQ‘,{PHDH
Table of Contents

Electronic edition compiled by Natasha Dukelow, Beatrix Firber - o 2
ockeround detas and HI6091: Work Placement in Special Collections Recent Posts
bibliographic information Fuaded by Unweruty College, Cork Posted on Se mber 21 2017 Elaine Harrir [ 5

osted on September 2 on Spe
The CELT edition as a single file Proof corrections by Natasha Dukelow and Beates Firber . . . A ; . A Printed Pi
The River-side welcomes this guest post from Kate O’Brien and Donncdha Carroll,

Secti 1 1. First draft o 5 5 g . - . .
seclion 1 students on the 2016/2017 MA in Medieval History in UCC, that includes the HI6091:

Esstent of text: 24183 words — x : ; - .
p25 ient of text 2418 wox Skills in Medieval History module. HI6091 is taught by Dr Malgorzata Krasnodebska-
Section 2 Publication D’Aughton, recently selected for a President’s Award for Excellence in Teaching
p.25 CELT: Corgus of Electeonic Texts: 1 project of University College, Corks 2016/2017 and Elaine Harrington. The module featured in the Award application as an
. College Road, Cork, Ireland —http:/ /wwww neese/ celt . . - . . are . - . . .
Section 3 : illustration of the teaching approach that combines traditional skills of a historian with a

(i creative use of technology. Part of the HI6091 module, Dr D’Aughton designed, includes
.25 bl : : : .
e Distsibuted by CELT online at University College, Cozk, Ireland. a specifically tailored work placement that focuses on public outputs. Donnedha Carroll Subscribe to our blog

: Test ID Number: T300002-001 2 i . i ; i 8 i Sk
Section 4 and Kate O’Brien spent six weeks in Special Collections providing collection care on St
p.27 Lo TG Fin Barre’s Cathedral Library Collection and creating a finding aid for an uncatalogued
Saction 5 Avalable with prior consent of the CELT programme for puzposes of academic research and teaching odly collection of Photostats. Kate and Donncdha had previously written posts for The River-
v | Notes side as part of The Book of Kells student exhibition hosted on The River-side.

p27




<« The Book of Kells: Image and Text/ The ChiRho Page  TheBookofiells: image and Text / The CarpetPage —

The Book of Kells: Image and Text/ The Temptation of Christ

Posed on June 2, 2017 byElsine Harring on

Student Exhibition, MA in Medieval History

The Temptation of Christ

The tenptations of Christ are described in the Gospels of Mathew (4:1-11), Mark (1:12-13)
and Luke (4:1-13). Following forty days of fasting inthe desert, Christ is tempted by the
devil three times. The final tenptation takes place at the Temple inJerusalem and aims to
test Christ’s divinity by asking him to throw hineel from the Temple to verify whether
the angels would protect him. The Kells scere described as the Temptation of Christis set
within Luke’s Gospel (folio 202v). It shows Christ on top of the box-like structhure flanked
by two angels above, with a black winged fisure of the devil possibly holding a lasso placed
to the right. The fhstration contains curious features that raise a number of questions.
Why is Christ’s unusually large bod v emerging from the Tenple? Who &= the small fimure in
the door and who are the other mman figures? What is the meaning of the angels and the
devil?

The Book of Kells, TCD MS 58, Blio 202vE
TrinityGollege Dublin

Two angelic igures fanking the head of Christ, The
Bookofiells, TCDMS 58, bilio 202 v{detail) © Trinity
Callege Dublin

The permanent Temple built by Seloron in Jerusalem replaced the portable Tabemade
carried by the Israelites for forty vears inthe desert, as the place of the meeting between
God and his people (Exodus 716). The holiest area of the Tabernacle contzined the Ark of
Covenant with the tablets of the Ten Commandments and could only be attended by
Aaron, the highpriest and his descendants (Exodus 25—31 and 35-40). According o 5t
Paul, the Church was the new Tabernacle ‘set up by the Lord, not by man’ with Christ
becoming the new high priest (Hebrews &2, 4:14). Two angelic fimures featured above
Christ’s head may further link the Kells image fo the Tabernacle. Their mmber and
position allude to the cherubimplaced on top of the Ark of the Covenant from where God’s
voice was to be heard (Exodus 25:22). Thev may also allude to Luke 4:10-11 where the
devil tempts Christ and states that the angels should come to his 2id if he leaps fromthe
Tenple. The framed figure in the doorway may depict the priestly fimure of Aaron inthe
Tabernacle, King Solomon, the bulder of the Tenple or Christ himself.

The Book ofiells, TCD MS
58, folio 202 v {detail) © Trinity




History

Site plan

Click map to start the tour

Clontuskert Augustinian Priory

- . D Add to favorites
Order: Augustinian, Arroasian rule

Founded some time after 1140

Founded by the O'Kellys of Hy Many

Also known as Priory of St Mary Cluain Tuaiscirt O Maine; Clontuskert-Omanny; The priory of the
Virgin Mary

What happened”

1¥y Melzghlin, the son of Comar Mainmaoy, wes stain by Manus, the son of Turlough O Connor, who
had taken his house &t Clontusked.

137 Micholas OFOuinesych, Augustinian canon of 5t Many's was granted a dispensation in order to
become prior of Clomtuskert. The same year. a prior of Clonbuskert was given unisdiction over the
Augustinian comrmunity & Aughrim and a papal ndulgence was granted o those who visit and help
to repair the priory.

L4084 The morestery of Chusin Tusisgint La Meine was destroyed by fre after being struck by
L4 |

14 Death in battle of Prior Breasal, son of Eoghan Oielly.
1471 Restoration of the priory concludes with the erection of the western portal.
155t Donat O Kielle, chaplain, confimmed by King Edward V1

15f7: Priony with s possessions keased o Pedmend Burke. son of Ilick Burke [d 1544, 12t earl of
Clanricarde.

157 Priory is granked o Fichard Burke (d583), 2nd earl of Clanricarde.
1550 Sons of Redmond Burke partake inrebellion that results indestruction of the priony.
1610 Priory is regranted fo Richard Burke [d 1835}, 4th ear of Clanricande.

147 Partial restorabon of the sie, the chancel is roofed and a gable wall erected by Augustinian
CANONE.

175 Chonrickard |ands including Clorhuskert are leased o the Few. William Fitrgerald. Bishop of
Clonfert

Enkry by Anne O'bahormy
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Malgorzata D'Aughton @m_daughton - Feb 10 v
UNDERGRADUATE \h #UCCH , Natasha Dukelow & Martha Ewence, recipients of Jennifer
RTALID O'Reilly Pnze with Prof T. O'Reilly & Dr M. D'Aughton
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Undergraduate Award Winner in 2012
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Embedding research in curriculum
» Jesse Harrington, Undergraduate Awards 2012 winner, essay submitted for the Hi3122 module

« Natasha Dukelow and Martha Ewence, joint winners of Jennifer O'Reilly Memorial Prize awarded by the School of History for
the best BA degree project in Medieval History, dissertations submitted for the third-year seminar, February 2017.



Closing remarks based on observation and student feedback

« Students enjoy learning that involves creativity and collaboration
« Students like to see how teaching relates to their intellectual needs
« Students enjoy practical aspects of learning

« Students like being involved

e Students enjoy working things out

« Students work well in groups

 Importance of keeping the sense of fun in teaching

 Importance of teaching the discipline



